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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 PEAK OUTPUT POWER
RESULT: Pass

5.1.3 26DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Pass

5.1.4 6DB BANDWIDTH
RESULT: Pass

5.1.5 POWER SPECTRAL DENSITY
RESULT: Pass

5.1.6 SPURIOUS EMISSION
RESULT: Pass

5.1.7 CONDUCTED EMISSIONS
RESULT: Pass




Produkte

Products
Prifbericht - Nr.: 17052521 003 Seite 3 von 226
Test Report No. Page 3 of 226
CONTENTS
1. GENERAL REMARKS ....ccuuuuiiiiiirrinnmnsssssssssessrsnmssssssssssemessnnsssssssssssemsnnssssssssssssnssnnnnssssssssnnnns 4
1.1 COMPLEMENTARY MATERIALS ....ccccuuuiiiieerrrnmmnnssssssssrssssnnssssssssssrmmsnnnsssssssssssmssnnnsnssssssssnnns 4
2. I 5 ST = 4
21 TEST FACILITIES ...ceeeeeuuecisieirresmmnssssssssersrsnmnsssssssssessesnnsssssssssssmssnnsssssssssssmesnnnnsssssssssnennnnnnns 4
2.2 LIST OF TEST AND MEASUREMENT INSTRUMENTS ...ccccuuuuessssserrrrnnmssssssssssermssnnnssssssssssssssnnnnns 5
23 B2 7-Yod =3 = X 6
24 [0 Y I 121 237y 1 Lo 6
25 MEASUREMENT UNCERTAINTY ...cciiiiiiiieieireesssessssssssssssssssssssssssssssssssssssssssssssssssssssssssssssessnes 6
2.6 LOCATION OF ORIGINAL DATA........o s s s s s nnnnsnnnnnnnn 6
2.7 STATUS OF FACILITY USED FOR TESTING ....cccettttiiiieieeeeeeeneessesssssssssssssssssssssesssssssssssssnssssnnes 7
3. GENERAL PRODUCT INFORMATION ....cottiiiiitieeeeeeeeeeeeeseesssssssssssssssssssssssssssssssssssssssssssnnnsnnnnns 8
3.1 PRODUCT FUNCTION AND INTENDED USE-......ccciiiiiiiiiiissssssssssss s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s s e e s e s e 8
3.2 RATINGS AND SYSTEM DETAILS ...ceiiiiiiiiiieeeeieessssssss s s s s s s s s s s s s s s s s s sssssssssssssssssssssssssssssssssssssnnns 8
3.3 INDEPENDENT OPERATION IMODES ....cccoiiiiiiiiiiiirseessssssssssssssssssssssssssssssssssssssssssssssssssssssssenes 9
3.4 NOISE GENERATING AND NOISE SUPPRESSING PARTS ....cccoeiiiiiiiiiiiiireersreeseeeeeeeeeeseeeeeeeeeeens 9
3.5 SUBMITTED DOCUMENTS ...cciiiiiiiiiiieeeieeeeeeeseeesesssssssssssssssssssssessssssssssesssssssssnssnssnsnnsnnnnnsnnnnns 9
4, TEST SET-UP AND OPERATION MODES ......ccoeeeeimieeieeeeeeeeeeeeeeeeeseeesseeeesessssssssssssssssssnssssnnnn 10
4.1 PRINCIPLE OF CONFIGURATION SELECTION.....cccccuuuuiiieirirrennnnsssssssresnnnssssssssssssessnnnsnsnnnns 10
4.2 TEST OPERATION AND TEST SOFTWARE ....ccccuuuuuiiiiiriinnnnsssssssersernnnsssssssssssmessnnnssssssssssnnns 10
4.3 SPECIAL ACCESSORIES AND AUXILIARY EQUIPMENT ....ccccettiiimmmmmeeemenneeeessesesssssesssssssssnnnnn 10
4.4 COUNTERMEASURES TO ACHIEVE ERM COMPLIANCE ......ccccteeeeieeeeeeeeeeeeeeeeeeeesseesssssssesnnnes 10
4.5  TEST SETUP DIAGRAM ......ccoiiieeeeeeeceeeeeeeseeee e e e s e e e s s s e e e s s s e s e s s e s e s s e s e e e s e e eeseeeeeeeeeeeeneeeeaeesennennenes 11
5. TEST RESULTS ...ceeeeeeeeieeieeeeeeeeeeeeeeeeeeeeeeeeeseeeneeeaseseeeeaeeaaenenasesanasssnnsssssnsssnnnnnnsnnnnnnnnnnnnnnnns 13
5.1 TRANSMITTER REQUIREMENT & TEST SUITES ..cceveeeieeeeeeeeeeeeeeeeeeeeeeeeeeseeesessesessssssssssssssnnnn 13
5,11 ANtENNa REQUITEMENT ..ottt ettt ettt e ettt e s e b e e e et e e e e nbee e e e nneeas 13
5.1.2  Peak OULPUL POWEN ... 14
5.1.3 26dB Bandwidth and 99% Bandwidth....................cccc 16
5.1.4  BAB BANAWILN .....viviiiiiiceice ettt ettt ettt ettt e e te st e te et et et e e eneeneereas 17
5.1.5  Power spectral denSity ... 18
5.1.6  SPUrOUS EMISSION ..cccoeiiieeceeeee e 19
B5.1.7  CONAUCIEA BIMISSIONS ...uuuiiiieiiiiiiitie et e ettt e et e e e e et s e e e e e e e ea b e e eeeessestabeseeesesssstanaaeaeeeeerrnnn 220
6. PHOTOGRAPHS OF THE TEST SET-UP ...ccciiiiiiiiiiiiiiiiriinsissnssssssssssssss s 223
7. LIST OF TABLES ...cccuuuiiitceuiieirtmnssiremnssssrnmnssssrsnnsssssrsnsssssesnssssssnnssssssennsssssennssssssnnssnssrnnns 226
8. LIST OF PHOTOGRAPHS .....uuuuiiiiicrrrssss s s sssssssssssssssssssssssssssnssssnssnsssnnnsnnnnn 226




Produkte
Products

Priufbericht - Nr.: 17052521 003 Seite 4 von 226
Test Report No. Page 4 of 226

1. General Remarks

1.1 Complementary Materials

None.

2. Test Sites

2.1 Test Facilities

Shenzhen EMTEK Co., Ltd.

(FCC Registration No.: 709623)
(Test site Industry Canada No.: 4480A-4)

Bldg 69, Majialong Industry Zone, Nanshan District,
Shenzhen, Guangdong, P.R. China

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Equipment Manufacturer Type S/IN Calibrated
until

Transmitter spurious emissions
EMI Test Receiver Rohde & Schwarz | ESU 1302.6005.26 | 2016-05-16
Loop Antenna Schwarzbeck FMZB 1519 1519-012 2016-05-16
Cable H+B 3M SF104-26.5 | 295838/4 2016-05-28
Cable H+B 6M SF104-26.5 | 295840/4 2016-05-28
Pre-Amplifier HP 8447F 2944A07999 | 2016-05-16
Bilog Antenna Schwarzbeck VULB9163 142 2016-05-28
Cable Schwarzbeck AK9513 ACRX1 2016-05-16
Cable Rosenberger N/A FP2RX2 2016-05-16
Cable Schwarzbeck AK9513 CRPX1 2016-05-28
Cable Schwarzbeck AK9513 CRRX2 2016-05-28
Pre-Amplifier A.H. PAM-0126 1415261 2016-05-16
Horn Antenna Schwarzbeck BBHA 9120 707 2016-05-28
Pre-Amplifier A.H. PAM-0126 1415261 2016-05-16

Schwarzbeck BBHA 9170 BBHA91703 | 2016-05-16
Horn Antenna 99

132.1-
EMI Test Receiver Rohde & Schwarz | FSV40 3008K39- 2016-05-16
100967-AP
Pre-Amplifier Lunar EM LNA26G40-40 ‘é2)81313102 2016-05-16
Horn Antenna AHS/USA SAS-573 184 2016-05-16
0.5M

Cable H+B SF104-26.5 289147/4 2016-05-16
Cable H+B 3M SF104-26.5 | 295838/4 2016-05-16
Cable H+B 6M SF104-26.5 | 295840/4 2016-05-16
Radio Spectrum Test
EMI Test Receiver Rohde & Schwarz | ESCI 101045 2016-05-16
Vector Signal Generater Agilent N5182B My53050553 | 2016-05-28
Analog Signal Generator | Agilent N5171B My53050878 | 2016-05-28
Signal Analyzer Agilent N9010A My53470879 | 2016-05-28
Power Meter Agilent PS-X10-100 N/A 2016-05-28
Temp. / Humidity Chamber | Kingson THS-M1 242 2016-05-28
Conducted Emission
Test Receiver Rohde & Schwarz | ESCS30 828985/018 | 2016-05-16
L.I.S.N. Schwarzbeck NNLK8129 8129203 2016-05-16
Pulse Limiter Rohde & Schwarz | ESH3-Z2 100006 2016-05-16
Voltage Probe Rohde & Schwarz | TK9416 N/A 2016-05-16
I.S.N Rohde & Schwarz | ENY22 1109.9508.02 | 2016-05-16
50Q Coaxial Switch Anritsu MP59B M20531 2016-05-16
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2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is performed
outside the United States, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a

regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

Table 2: Measurement Uncertainty

Parameter Uncertainty

Radio Frequency +1x107-5
Maximum Peak Output Power Test +1.0dB
Conducted Emissions Test +2.0dB
Radiated Emission Test +2.0dB
Power Density +2.0dB
Occupied Bandwidth Test +1.0dB
Band Edge Test +3dB
All emission, radiated +3dB
Antenna Port Emission +3dB
Temperature +0.5°C
Humidity 3%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were retained in the TUV

Rheinland (Shenzhen) file for certification follow-up purposes.
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2.7 Status of Facility Used for Testing

Shenzhen EMTEK Co., Ltd. test facility located at Bldg 69, Majialong Industry Zone,
Nanshan District, Shenzhen, Guangdong, P.R. China is listed on the US Federal
Communications Commission list of facilities approved to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is 11.6” windows tablet with Wi-Fi, Bluetooth function.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Technical Specification of EUT

Technical Specification Value
Kind of Equipment Tablet

Type Designation NS-P11W6100
FCCID 2AAP6ZM1100B1

IC 8257A-NSP11W6100

Operating Frequency band

5180 — 5240MHz, 5745 — 5825MHz

Extreme Temperature Range

-30~+75°C

Operation Voltage

DC 3.7V (via built in battery)

DC 5.2V (via AC/DC adapter)

Antenna Gain

2.7dBi

Table 4: Technical Specification of Wi-Fi

Description

Item

IEEE 802.11a

IEEE 802.11n (HT20)

IEEE 802.11n (HT40)

Operating Frequency
band (MHz)

5180 — 5240MHz,
5745 — 5825MHz

5180 — 5240MHz,
5745 — 5825MHz

5190 — 5230MHz,
5755 — 5795MHz

Power (Typical) (dBm)

Channel Number 9 9 4

Vodulation OFDM (BPSK, QPSK, | abar 8.0 64. | OFDM (BPSK, QPSK, 16-
16-QAM, 64-0AM) | Gan” ' QAM, 64-QAM)

Data Rate (Mbps) o 102438 | meso~ mes7 MCS0 ~ MCS7

Transmitter Output 9.5 9 8.5

Media Access Protocol

CSMA/CA with ACK

CSMA/CA with ACK

CSMA/CA with ACK
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Table 5: Carrier Frequency of 802.11a & 802.11n (HT20)

Frequency Band Channel No. Frequency Channel No. Frequency
36 5180 MHz 153 5765 MHz

5180 — 5240MHz, 40 5200 MHz 157 5785 MHz

5745 — 5825MHz 44 5220 MHz 161 5805 MHz
48 5240 MHz 165 5825 MHz
149 5745 MHz

Table 6: Carrier Frequency of 802.11n (HT40)

Frequency Band Channel No. Frequency Channel No. Frequency

5190 — 5230MHz, 38 5190 MHz 151 5755 MHz

5755 — 5795MHz 46 5230 MHz 159 5795 MHz

3.3 Independent Operation Modes

The basic operation modes are:
A. On, Wi-Fi mode (5180 — 5240MHz)
1. Transmitting
a. Low Channel
b. Middle Channel
c. High Channel
2. Receiving
B. On, Wi-Fi mode (5745 — 5825MHz)
1. Transmitting
a. Low Channel
b. Middle Channel
c. High Channel
2. Receiving
C. Standby
D. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- Constructional Drawing - Instruction Manual
- PCB Layout - Rating Label

- Photo Document
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.
The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the
procedures in ANSI C63.10: 2013.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested together with the following accessories:

Description Manufacturer Part No. Rating
GLOBAL YEOU DIANN ELECTRIC Input: AC 100-240V, 50/60Hz, 0.5A
AC/DC Adapter | |\nSTRIAL CO., LTD. AMS135-0522000FU | 11+ D 5.2V, 2A

The EUT was tested with following cables:

Interface(s)/Port(s): Max. cable length, shielding Cable classification
AC Mains of adapter 2 cores, non-shielded port, 3m AC Power Input
Micro USB port 4 cores, non-shielded port, 3m DC Power Input

4.4 Countermeasures to Achieve ERM Compliance

The test sample which has been tested contained the noise suppression parts as
described in the Technical Construction File (TCF). No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test of below 1GHz

Diagram of Measurement Configuration for Radiation Test of above 1GHz
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Diagram of Measurement Equipment Configuration for Conduction Measurement

Diagram of Measurement Equipment Configuration for Transmitter Measurement

RF Cable
Test

Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass
Test standard : FCC Part 15.203

RSS-Gen Clause 8.3
Limit The use of antennas with directional gains that do

not exceed 6dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 2.7dBi, and the antenna connector is designed with permanent attachment and
no consideration of replacement. Therefore the EUT is considered sufficient to comply with the
provision.
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5.1.2 Peak Output Power

RESULT: Pass
Test date 2015-09-11
Test standard FCC Part 15.407(a)(1)
FCC Part 15.407(a)(3)
RSS-247 clause 6.2.1(1)
RSS-247 clause 6.2.4(1)
Basic standard : ANSI C63.10: 2013
Limit : 250mW / 1W for FCC
200mW or (10+10log;oB)dBm / 1W for IC (B=16.526)
Kind of test site Shielded room
Test setup
Test Channel All channel
Operation Mode A1, B.1
Ambient temperature 25C
Relative humidity 50%
Atmospheric pressure 101kPa
Table 7: Test result of Peak Output Power of 802.11a
Channel ChannellvlFHrequency Peelzjlggg:put Limit EIRP Limit
(MHz) (dBm) (dBm) (dBm) (dBm)
36 5180 8.59 24 11.57 22.18
40 5200 8.47 24 11.46 22.18
48 5240 9.42 24 12.41 22.18
149 5745 9.16 30 12.15 /
157 5785 8.53 30 11.52 /
165 5825 7.53 30 10.92 /
Table 8: Test result of Peak Output Power of 802.11n HT20
Channel ChannellvlFHrequency Pe:;l;%:’:put Limit EIRP Limit
(MHz) (dBm) (dBm) (dBm) (dBm)
36 5180 7.92 24 10.92 22.18
40 5200 7.83 24 10.84 22.18
48 5240 8.80 24 11.82 22.18
149 5745 8.50 30 11.51 /
157 5785 7.88 30 10.89 /
165 5825 7.64 30 10.65 /
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Table 9: Test result of Peak Output Power of 802.11n HT40

Channel Channe'IVIFHrequency Pea;;&z’;put Limit EIRP Limit
(MHz) (dBm) (dBm) (dBm) (dBm)
38 5190 7.72 24 11.03 23
46 5230 7.67 24 10.98 23
151 5755 7.68 30 10.99 /
159 5795 8.18 30 11.49 /
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5.1.3 26dB Bandwidth and 99% Bandwidth

RESULT:

Date of testing : 2015-09-11

Test standard : FCC Part 15.407(a)(5)
RSS-Gen clause 6.6

Basic standard : ANSI C63.10: 2013

Kind of test site : Shielded room

Test setup

Test Channel : All channel

Operation Mode : A.1, B.1

Ambient temperature : 25C

Relative humidity : 50%

Atmospheric pressure : 101kPa

Table 10: Test result of 26dB Bandwidth and 99% Bandwidth of 802.11a

Pass

Channel | Channel Frequency (MHz) | 26dB Bandwidth (MHz) 99% Bandwidth (MHz)
36 5180 19.01 16.537
40 5200 18.98 16.556
48 5240 18.97 16.526
149 5745 20.09 16.622
157 5785 19.51 16.600
165 5825 22.38 16.601
Table 11: Test result of 26dB Bandwidth and 99% Bandwidth of 802.11n HT20
Channel | Channel Frequency (MHz) | 26dB Bandwidth (MHz) 99% Bandwidth (MHz)
36 5180 19.31 17.527
40 5200 19.30 17.538
48 5240 19.34 17.525
149 5745 19.31 17.549
157 5785 19.35 17.539
165 5825 19.47 17.554

Table 12: Test result of 26dB Bandwidth and 99% Bandwidth of 802.11n HT40

Channel | Channel Frequency (MHz) | 26dB Bandwidth (MHz) 99% Bandwidth (MHz)
38 5190 40.16 36.244
46 5230 40.55 36.283
151 5755 59.94 36.773
159 5795 51.85 36.478
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5.1.4 6dB Bandwidth

RESULT:

Date of testing
Test standard

Basic standard
Limit

Kind of test site
Test setup

Test Channel

Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2015-09-11

FCC Part 15.407(e)
RSS-247 clause 6.2.4(1)

ANSI| C63.10: 2013

500kHz for 6dB bandwidth

Shielded room

All channel
B.1

25C

50%
101kPa

Table 13: Test result of 6dB Bandwidth of 802.11a

Channel Channel 6dB Bandwidth Limit (MHz)
Frequency (MHz) (MHz)
149 5745 15.15 20.5
157 5785 15.15 20.5
165 5825 15.15 0.5
Table 14: Test result of 6dB Bandwidth of 802.11n HT20
Channel Channel 6dB Bandwidth | Limit (MHz)
Frequency (MHz) (MHz)
149 5745 15.14 20.5
157 5785 15.14 20.5
165 5825 15.15 20.5
Table 15: Test result of 6dB Bandwidth of 802.11n HT40
Channel Channel 6dB Bandwidth | Limit (MHz)
Frequency (MHz) (MHz)
151 5755 35.19 20.5
159 5795 35.17 20.5

Pass
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5.1.5 Power spectral density

RESULT:

Date of testing
Test standard

Basic standard
Limit

Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity

2015-09-11

FCC Part 15.407(a)(1)

FCC Part 15.407(a)(3)

RSS-247 clause 6.2.1(1)

RSS-247 clause 6.2.4(1)

ANSI C63.10: 2013

11dBm/MHz, 30dBm/500kHz (33dBm/MHz) for FCC
10dBm/MHz, 30dBm/500kHz (33dBm/MHz) for IC
Shield room

All channel
A.1, B.1
25C

50%

Pass

Atmospheric pressure

101kPa

Table 16: Test result of power spectral density of 802.11a

Channel |Channel (MHz)| Result (dBm/MHz) | Limit (dBm/MHz) | Conclusion
36 5180 -2.238 10 Pass
40 5200 -1.839 10 Pass
48 5240 -1.117 10 Pass
149 5745 -1.952 33 Pass
157 5785 -1.920 33 Pass
165 5825 -2.392 33 Pass

Table 17: Test result of power spectral density of 802.11n HT20

Channel |Channel (MHz)| Result (dBm/MHz) | Limit (dBm/MHz) | Conclusion
36 5180 -3.203 10 Pass
40 5200 -2.935 10 Pass
48 5240 -1.619 10 Pass
149 5745 -2.590 33 Pass
157 5785 -2.896 33 Pass
165 5825 -3.460 33 Pass

Table 18: Test result of power spectral density of 802.11n HT40

Channel |Channel (MHz)| Result (dBm/MHz) | Limit (dBm/MHz) | Conclusion
38 5190 -4.907 10 Pass
46 5230 -4.022 10 Pass
151 5755 -5.543 33 Pass
159 5795 -5.244 33 Pass
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5.1.6 Spurious Emission

RESULT: Pass
Date of testing : 2015-09-14
Test standard : FCC part 15.407(b)

RSS-247 clause 6.2.1(2)
RSS-247 clause 6.2.4(2)
KDB789033 D02 v01

Basic standard : ANSI C63.10: 2013

Limits : FCC part 15.209(a)

Kind of test site : 3m Semi-Anechoic Chamber & Anechoic Chamber
Test setup

Test Channel : All channel

Operation mode : A.1, B.1

Ambient temperature : 24°C

Relative humidity : 53%

Atmospheric pressure : 101kPa

For details refer to following test plot.
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Test Plot of 802.11a 5180MHz - X
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Test Plot of 802.11a 5180MHz - Y
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Test Plot of 802.11a 5180MHz - Z
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Test Plot of 802.11a 5240MHz - X
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Test Plot of 802.11a 5240MHz - Y
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Test Plot of 802.11a 5745MHz - X
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Test Plot of 802.11a 5745MHz - Y
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Test Plot of 802.11a 5825MHz - X
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Test Plot of 802.11a 5825MHz - Z




Produkte
Products

Prifbericht - Nr.: 17052521 003 Seite 32 von 226
Test Report No. Page 32 of 226

Test Plot of 802.11n HT40 5190MHz - X
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Test Plot of 802.11n HT40 5190MHz - Y
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Test Plot of 802.11n HT40 5190MHz - Z
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Test Plot of 802.11n HT40 5230MHz - X
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Test Plot of 802.11n HT40 5755MHz - X
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Test Plot of 802.11n HT40 5795MHz - X
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Test Plot of 802.11n HT40 5795MHz - Z
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0.

70

60

50

File :TUV9

.0 dBuV/m

Radiated Emission Measurement
Date: 15/09/09/

Data :#25

Limitl:

Margin:

n

40
&
i W\[\/\ M
A,
o " zu
. *WW%MMMW
10
0.0 ‘
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 *  48.4300 4513 -14.40 30.73  40.00 -9.27 QP
2 100.8100 42.05 -14.02 28.03 43,50 -1547 QP
3 204.6000 50.46 -16.40 34.06 43.50 -9.44 QP
4 266.6800 47.46 -12.72 3474  46.00 -11.26 QP
5 283.1700 4549 -12.78 32.71 46.00 -13.29 QP
6 365.6200 4276 -10.52 3224  46.00 -13.76 QP
*“'Maximum data  x:Over limit  L:over margin Operator: KK

File :TUV9\Data #25

Page: 1
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Radiated Emission Measurement

File :TUV9 Data #26
80.0  dBu¥/m

Date: 15/09/09/

70

60

50

¢ Limit1:
* Margin:

WM’\M WWMW

30.000 127.00 224.00 321.00 418.00

515.00 612.00

709.00 606.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %

EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5180

Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree

MHz dBuv dB dBuv/m dBuV/m dB Detector cm degree  Comment

1 * 30.9700 48.71  -16.13 3258 4000 -742 QP
2 50.3700 47.83 -15.81 32,02 40.00 -798 QP
3 103.7200 4566 -14.07 3159 4350 -11.91 QP
4 154.1600 47.69 -18.36 29.33 43,50 -1417 QP
5 174.5300 51.79 -19.22 3257 43,50 -10.93 QP
6 266.6800 43.58 -12.72 30.86  46.00 -1514 QP

*:Maximum data  x:Over limit  L:over margin

File : TUVQ\Data #26

Page: 1

Operator: KK
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Radiated Emission Measurement
Data #28 Date: 15/09/09/

File :TUVS
80.0 dBuv/m .
70
60
50

Limit1:
Margin:

[

40 y
T T2 s |
mmmmmm I [ ‘ |
20 /JWK?\?\W\}\,\‘\‘ } ;
i Y W h
2 | i gl |
10 : ' ‘
0.0 : i
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5220
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 204.6000 4924 -16.40 32.84 4350 -1066 QP
2 249.2200 46.45 -13.36 33.09 46,00 -1291 QP
3 265.7100 46.91  -12.73 34.18 46.00 -11.82 QP
4 281.2300 4552 -12.65 32.87 46.00 -13.13 QP
5 367.5600 42.35 -10.46 31.89 46.00 -1411 QP
6 384.0500 41.38 -9.77 31.61 46.00 -1439 QP
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data :#28

Page: 1
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Radiated Emission Measurement
Data #27 Date: 15/09/09/

File :-TUV9
80.0 dBuV/m
70
60
50

Limit1:

Hargin: e

[

\ e
M WWMWW u\,WmN"W“WM

10
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5220
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment Limit Over Height Degree
MHz dBuV dB dBuv/m dBuVv/im dB Detector om degree  Comment
1 * 309700 48.72 -16.13 32.59 40.00 -741 QP
2 129.9100 46.87 -17.25 29.62 43.50 -13.88 QP
3 174.5300 51.06 -19.22 31.84 43.50 -11.66 QP
4 204.6000 46.66 -16.40 30.26 43.50 -13.24 QP
5 265.7100 43.38 -12.73 30.65 46.00 -1535 QP
6 279.2900 42.06 -12.58 2948 46.00 -16.52 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data #27

Page: 1
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Radiated Emission Measurement
File :TUV9 Data #30 Date: 15/09/09/
90.0 dBuV/m

; Limit1: e
i Margin: v
70 ! g
1] |
50 ! E-
40
30
2 WWWW .
10
0.0 ;
30.000 127.00 224.00 321.00 415.00 515.00 612.00 709.00 BO6.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/im  dBuV/m  dB Detector cm degree Comment o
1 152.2200 4563 -18.24 27.39 4350 -16.11 QP
2 175.5000 48.87 -19.17 29.70 4350 -13.80 QP
3 * 204.6000 4861 -16.40 32.21 4350 -11.29 QP
4 266.6800 4714 1272 34.42 46.00 -11.58 QP
5 298.6900 4390 -13.74 30.16 46.00 -15.84 QP R
6 366.5900 42,79 -10.49 32.30 46.00 -13.70 QP

*'Maximum data  x:Overlimit l:over margin
File :TUV9\Data :#30 Page: 1

Operator: KK
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Radiated Emission Measurement

File :TUVQ Data #29 Date: 15/09/09/
80.0 dBuV/m
¢ Limitd - —
Margin:
70 :
50 ; f
50 i
: b A N i
WWWWWM :
30.000 127.00 224.00 321,00 418.00 515.00 612.00 709.00 806.00 1000.08 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: { RE)}FCC PART 15.247 Power; AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuv/m dBuV/m dB Detector cm degree  Comment
1 * 30.0000 50.02 -16.46 33.56 40.00 -6.44 QP
2 131.8500 47.46 -17.36 30.10 4350 -1340 QP
3 173.5600 5215 -19.26 32.89 4350 -1061 QP
4 203.6300 47.00 -16.40 30.60 4350 -12.90 QP
5 265.7100 43.73 -12.73 31.00 46.00 -15.00 QP
6 401.5100 38.11 -8.92 29.19 46.00 -16.81 QP
*“:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV\Data #29

Page: 1
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File :TUV9
80.0 dBu¥/m

Radiated Emission Measurement
Date: 15/09/09/

Data :#32

70

60

50

30 1

{1

0.0

Z\N MJ\MW\%WMWM - pinthobio

© Limit1: —

Hargin: v

]

<or

224.00

321.00 418.00 515.00

00 709.00

806.00 1000.00 MHz

30.000 127.00 612
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %

EUT: Tablet PC

M/N: NS-P11W6100

Mode:11A 5745

Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree

MHz dBuv dB dBuV/m dBuVv/m dB Detector cm degree Comment

1 153.1900 4524 -18.29 2695 4350 -16.55 QP
2 173.5600 49.23 -19.26 29.97 4350 -13.53 QP
3 * 205.5700 49.60 -16.39 33.21 43.50 -10.28 QP
4 265.7100 46.96 -12.73 3423 46.00 -11.77 QP
5 281.2300 4599 -12.65 33.34 46.00 -1266 QP
6 366.5900 42.81 -10.49 32.32 46.00 -13.68 QP

*Maximum data  x:Over limit

File :TUV9\Data #32

l:over margin

Page: 1

Operator: KK
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Radiated Emission Measurement

File :TUV9 Data #31 Date: 15/09/09/
80.0 dBuV/m
; C Limitl: | e
! ¢ Margin: ]
70 1 )
50
4 : : - f
| 2 5. ‘ ; | 1
38 ‘
20 WWWWWW
10 . : H ;
0.0 ‘ :
30,000 127.00 224.00 321.00 410.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment  Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 30.9700 51.77 -16.13 35.64 40.00 -4.36 QP
2 103.7200 4568 -14.07 31.61 4350 -11.89 QP
3 130.8800 4713  -17.30 29.83 4350 -13.67 QP
4 171.6200 4990 -19.37 30.53 4350 -12.97 QP
5 204.6000 4760 -16.40 31.20 4350 -12.30 QP
6 265.7100 4335 -12.73 30.62 46.00 -1538 QP

*Maximum data  x:Over limit  !l:over margin

File :TUVR\Data #31

Page: 1
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Radiated Emission Measurement

File :;TUVS Data #34 Date: 15/09/09/
80.0  dBuV/m
Limit1: —_
H;l_g?n: ~~~~~~ :
70
60
50 l ’
40 [ - .
e et 4
hd 02 3 - 2 § : :
-y : X, \f\} : | .
3" ™ g
‘ﬂL WWWMM\W
20
10
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 B806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuv/m dBuV/m dB Detector cm degree Comment
1 * 426100 4389 -13.02 30.87 40.00 913 QP
2 138.6400 4993 -17.70 32.23 4350 -11.27 QP
3 203.6300 4914 -16.40 3274 4350 -10.76 QP -
4 266.6800 47.28 -12.72 34.56 46.00 -11.44 QP T
5 281.2300 4587 -12.65 33.22 46.00 -12.78 QP
6 366.5900 42.60 -10.49 32.11 46.00 -13.89 QP
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUVY9\Data #34 Page: 1
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Radiated Emission Measurement

Data #33

Date: 15/09/09/

File :TUV9
B80.0  dBuv/m
70
60
50

40

30

20

10

0.0

“Limit1:
Margin:

g T

4\)‘\11 3 g * ‘
NIV\\ANMT\M‘W%N

709.00 B06.00

30.000  127.00 224.00 321.00 416.00 515.00 612.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/80Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5785
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment

1 * 30.0000 5172 -16.46 3526  40.00 -474 QP
2 130.8800 4710 -17.30 29.80 43.50 -13.70 QP
3 174.5300 51.49 -19.22 32.27 4350 -11.23 QP
4 204.6000 46.08 -16.40 2968 43.50 -1382 QP
5 266.6800 43.65 -12.72 30.93 46.00 -1507 QP
6 400.5400 37.87 -8.89 28.98 46.00 -17.02 QP

*:Maximum data

x:Over limit ~ l:over margin

File :TUVO\Data #33

Page: 1

Operator: KK
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Radiated Emission Measurement

File :TUVS Data #36 Date: 15/09/09/
80.0 dBuV/m
i Limit3: —
? i Margin: Y
70 : ! !
1]
50

40
E
30
P13 " AWWW ; . ;
10 o :
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 B805.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/im dB Detector cm degree Comment
1 72.6800 50.94 -19.05 31.89 4000 -811 QP
2 157.0700 48.22 -18.54 29.68 4350 -1382 QP
3 * 2123600 52.66 -16.38 36.28 4350 -722 QP
4 266.6800 47.20 -12.72 3448  46.00 -11.52 QP
5 281.2300 4581 -12.65 33.16  46.00 -1284 QP
6 367.5600 42.81 -10.46 3235 46.00 -1365 QP
*:Maximum data  x:Over Iimit !:over margin Operator: KK

File :TUV9\Data #36

Page: 1
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Radiated Emission Measurement

Data #35

Date: 15/09/09/

File :TUV9
80.0  dBu¥/m
70
60
50

40

30

20

L

0.0

Limit1:
Margin:

ﬂfMWWMMW”M

30.000 127.00 224.00

321.00

418.00 515.00 612.00 703.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/im dB Detector cm degree Comment
1 * 30.9700 48.58 -16.13 3245 40.00 -755 QP
2 54.2500 47.74 -15.69 32.05 40.00 -795 QP
3 103.7200 46.51 -14.07 3244 4350 -11.06 QP
4 151.2500 5173 -18.18 3355 4350 995 QP
5 168.7100 5411 -19.34 3477 4350 -873 QP
6 264.7400 43.70 -12.74 30.96 46.00 -15.04 QP
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUVS\Data #35

Page: 1
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Radiated Emission Measurement
File :TUV9 Data :#120 Date: 15/09/11/
80.0 dBuV/m
Limit1: —
imit:
70 !
- |
50
40
30
20 !
10
0.0
1000.000 2700.00  4400.00 6100.00 7800.00 9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 14260.00 49.72 2.29 52.01 74.00 -21.99 peak
2 * 14260.00 34.97 2.29 37.26 54.00 -16.74 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data :#120 Page: 1
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EMITEK

Access to the World

Radiated Emission Measurement

File :TUV9\Data #119

Page: 1

File ;TUV9 Data :#119 Date: 15/09/11/
80.0 dBu¥/m
Limit1: —_
it

70

60

® MMW%WWWWWW‘*W&WW

40 M,.,.M-W“”M

Lol M ]

30

20

10 ‘

0.0 ! ,

1000.000 2700.00  4400.00  6100.00 7800.00 9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5180
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 14991.00 49.15 1.77 50.92 74.00 -23.08 peak
2 * 14991.00 32.88 1.77 34.65 54.00 -19.35 AVG
*:Maximum data  x:Overlimit l:over margin Operator: KK
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EMITEK

Access to the Warld

Radiated Emission Measurement

File :TUV9 Data #121 Date: 15/09/11/
80.0 dBu¥/m
" Limit1: —
70 ]
50 ‘
1 4
50 i, MNJWWWMWM
‘ \nm»mMWM : ‘ '
40 MW . . i
MW §
30 :
20
10
0.0 H :
1000.000 2700.00  4400.00 6100.60  7800.00 9500.00  11200.00 12900.00 14500.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5220
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuVv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 16589.00 51.81 0.36 52.17 7400 -21.83 peak
2 * 16589.00 36.90 0.36 37.26 54.00 -16.74 AVG
*:Maximum data  x:Over limit !.over margin Operator; KK

File :TUVQ\Data #121

Page: 1
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EMTEK Y

Access to the World

Radiated Emission Measurement
Date: 15/09/11/

File :TUV9 Data :#122
80.0  dBuV/m

Limitl: ~ —

70

Himitas

40
30
20
10 ‘
0.0
1000.000 2700.00  4400.00 6100.00 7800.00 9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5220
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 15382.00 51.39 0.30 51.69 7400 -22.31 peak
54.00 -19.74 AVG

2 * 15382.00 33.96 0.30 34.26

*:Maximum data  x:Over limit  !:over margin
File :TUV9\Data :#122

Page: 1
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EMTEK (Y

Access to the World

File :TUVQ

80.0  dBuV/m

Radiated Emission Measurement
Data :#123 Date: 15/09/11/

Limit1:

it

70

50

50

40

30

20 |

10

0.0 i ! :

1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power; AC 120Vi60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
T MHz dBuv dB dBuVim dBuV/im dB Detector cm degree  Comment
1 1541600 5107 016  51.23 7400 -22.77 peak
2 * 15416.00 35.05 0.16 35.21 54.00 -18.79 AVG

*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV9\Data #123

Page: 1
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EMITEK
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Radiated Emission Measurement

File :TUV9 Data #124 Date: 15/09/11/
8D.0  dBuV/m
‘Limit1: —
70 .
60
. ! :1
50 Attt aptosltg gty oty
' i WWW“MMM "’"WW \,,J
o i | o
: 4
30
20
10
0.0
1000.000 2700.00  4400.00 6100.00  7800.00  9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120v/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector om degree  Comment
1 16436.00 52.28 -0.28 52.00 74.00 -22.00 peak
2 * 16436.00 36.66 -0.28 36.38 54.00 -17.62 AVG
*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUVS\Data #124

Page: 1
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EMTEK

Aceess to the World

Radiated Emission Measurement
File TUV9 Data #125 Date: 15/09/11/

80.0 dBu¥/m

Limit1:

70

60

Lot

40 JW“MM

30
20
10 ' !
0.0
1000.000 2700.00 4400.00 6100.00  7800.00 9500.00  11200.00 12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 6745
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 16164.00 53.25 -1.42 51.83 74.00 -22.17 peak
2 * 16164.00 35.68 -1.42 3426 5400 -19.74 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUVO\Dala #125 Page: 1
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Data :#126 Date: 15/09/12/

Limit1:

File :TUV9
80.0 dBuV/m
70
60

50
40
30
20
10
0.0 : ‘
1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 15467.00  50.94 -0.04  50.90 74.00 -23.10 peak
2 * 15467.00 34.60 -0.04 34.56 54.00 -19.44 AVG T
*Maximum data  x:Over limit  !:over margin Operator: KK

File :-TUVS\Data :#126

Page: 1
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Radiated Emission Measurement

File :TUVE Data #127 Date: 15/09/12/
80.0  dBu¥/m
Limitl:  —
timitas
70 !
50
50
40
30
20
10
0.0 |
1000.000 2700.00  4400.00 6100.00 7B00.00  9500.00 11200.00 12900.00 14500.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 1538200 5110 030 5140 7400 -2260 peak '
2 * 15382.00 35.16 0.30 35.46 54.00 -18.54 AVG
*:Maximum data  x:Over limit l:over margin Operator: KK

Fite : TUV9\Data :#127

Page: 1
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Access to the World

Radiated Emission Measurement

File :TUVS Data :#128 Date: 15/09/12/
800 dBuV/m
- Limit): —
70
60 '
50

40

WMM

3

30
20
10 ‘
0.0 : :
1000.000 2700.00 4400.00 610000  7800.00  9500.08  11200.00 12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuvim dBuV/m dB Detector cm degree  Comment
1 15892.00 52.94 -0.90 52.04 74.00 -21.96 peak
2 * 15892.00 37.35 -0.90 36.45 54.00 -17.55 AVG
*Maximum data  x:Over limit  :over margin Operator:

File :TUV9\Data #128

Page: 1
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EMTEK
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File :TUV9 Data :#129 Date: 15/09/12/
80.0  dBuV/m
Limit1: —
70 i
60
) WWMWMWW“'WMWWW
0|4 g | |
‘ b
30
20
10
0.0 .
1000.000 2700.00  4400.00  £100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power; AC 120V/60Hz Humidity: 53%
EUT. Tablet PC
M/N: NS-P11W6100
Mode:11A 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 12866.00 52.45 -0.98 51.47 74.00 -22.53 peak
2 * 12866.00 35.33 -0.98 34.35 54.00 -19.65 AVG
*:Maximum data  x:Over limit  !:over margin Operator:

File :TUV9\Data #129

Page: 1
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EMTEK®

Access to the World

File :TUV9
80.0 dBuV/m

Radiated Emission Measurement
Data #130 Date: 15/09/12/

Limitl:  —

70

60

Himital:

50

40

30
20
10
0.0 i i
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11A 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector degree Comment
1 1283200 5149 -1.06 50.43 7400 -2357 peak
2 * 1283200 3591 -1.06 3485 5400 -19.15 AVG
*:Maximum data  x:Over limit  !l:over margin Operator;

File :TUV9\Data #130

Page: 1




Produkte
Products

Prufbericht - Nr.:

17052521 003

Test Report No.

Seite 68 von 226
Page 68 of 226

Shenzhen EMTEK Co., Ltd.
Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek. com. cn Tel:+86-755-2695 4280 Fax:+B6~755-2695 4282

EMTEK

Access to the World

Radiated Emission Measurement

File :TUVO Data #199 Date: 15/09/12/

80.0  dBu¥/m

" Limit1: —_

70 : ’

50 ‘ .

50 ’ | . ;':

B T S T T et e
" W
| ] 3

30 :

20

10

0.0 i : :

18000.00018850.00  19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5180
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 24664.00 86.89 -37.05 49.84 74,00 -24.16 peak

2 * 24664.00 70.70 -37.05 33.65 54.00 -20.35 AVG
*:Maximum data  x:Over limit  L:over margin Operator: KK

File :TUV9\Data #199

Page: 1




Produkte
Products

Prifbericht - Nr.: 17052521 003 Seite 69 von 226
Test Report No. Page 69 of 226

Shenzhen EMTEK Co.,Ltd.
Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

www. emtek. com. cn Tel:+86-755-2695 4280 Fax:+86-755-2695 4282 Access to the World

Radiated Emission Measurement

File :TUVE Data #200 Date: 15/09/12/
80.0  dBu¥/m
7 Limik —
70
60
" | | , 3 ?
g st tioiiag
40 [yl o »
f b4
30
20 k
10
0.0 ' ; : i
16000.00018850.00  19700.00 20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MH2
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: { RE)YFCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %

EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5180

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment -

1 23652.50 87.40 -37.49 49.91 74.00 -24.09 peak

2 ™ 23652.50 72.08 -37.49 34.59 54.00 -19.41 AVG

*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data #200 Page: 1
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Access to the World

Radiated Emission Measurement

File :TUV9 Data :#201 Date: 15/09/12/
80.0  dBu¥/m
: Limitl:  —
imied—
70
60
; : ) ‘ .
» WMWMWMWMWMWWWWWWM "
W,«NMM"M : : i ] : :
. 4
30
20
10
0.0 : .

18000.00018850.00  19700.00 20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5220
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 23227.50 88.44 -37.94 50.50 74.00 -23.50 peak
2 * 23227.50 71.43 -37.94 33.49 54.00 -20.51 AVG -
“:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV9\Data :#201

Page: 1
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EMTEK (¢
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Radiated Emission Measurement

File :TUVO Data #202 Date: 15/09/12/
80.0  dBuV/m
Limit1:  —
70 ’
60 : .
50 : i i : W
A | | |
40 W . . ) . _— :
. b
30 ‘}
20
10
0.0
18000.000 18850.00  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5220
Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq.  Level Factor ment  Limit Over Height Degree
MHz dBuv dB dBuv/m dBuV/m dB Detector cm degree Comment
1 25981.50 87.26 -35.81 5145 7400 -2255 peak
2 * 25981.50 7240 -35.81 36.59 54.00 -17.41 AVG
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUVO\Data #202 Page: 1
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EMTEK

Access to the World

Radiated Emission Measurement

File :TUV9 Data #203 Date: 15/09/12/
80.0  dBuV/m
Limit1: —
70 -
60 ‘ .
50 MWWWMMW R
3
WWWWWWMWWMWW WW'
40 :
A 3
30
20
10
0.0 :

18000.00018650.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5240
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. |evel Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuVim dB Detector cm degree  Comment
1 25981.50 87.18 -35.81 51.37 7400 -22.63 peak
2 * 25981.50 73.06 -35.81 37.25 54.00 -16.75 AVG
*:Maximum data  x:Over limit  %:over margin Operator: KK
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EMTEK

Access to the World

Radiated Emission Measurement

File :TUVS Data :#204 Date: 15/09/12/
80.0 dBu¥/m
[ Limit1: o
70 .
60 i ' .
50 i : ‘ ‘: | %, |
| it bt N g e 0t o 47
40 W N L _‘ ‘ : ‘ .
{ : : ‘ f %
30 :
20
10
0.0 i ;
18000.00018850.60  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 24528.00 86.80 -37.07 49.73 74.00 -24.27 peak
2 * 24528.00 71.33  -37.07 34.26 54.00 -19.74 AVG
*:Maximum data  x:Over limit l:over margin Operator: KK

File :TUV9\Dala :#204
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Radiated Emission Measurement

File :TUV9 Data :#205 Date: 15/09/12/
80.0  dBuV/m
[
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19000.00018850.00  19700.00  20550.00 21400.00 22250.00  23100.00  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Huridity: 53%

EUT: Tablet PC

M/N: NS-P11W6100

Mode:11A 5745

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuVvim dBuVv/m dB Detector cm degree  Comment
88.02 -37.50 50.52 74.00 -23.48 peak

1 23644.00

2 ™ 23644.00

71.18  -37.50 33.68 54.00 -20.32 AVG

*:Maximum data

x:Over limit  L:over margin Operator: KK
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EMTEK

Access to the World

Radiated Emission Measurement

File :-TUVS Data #2086 Date: 15/09/12/
80.0  dBu¥/m
Limit1: —
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18000.00018850.00  19700.00  20550.00  21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5745
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 24970.00 87.25 -37.01 50.24 7400 -23.76 peak
2 * 24970.00 70.18 -37.01 33.17 5400 -20.83 AVG
*:Maximum data  x:Over limit L:over margin Operator: KK

File :TUV9\Data :#206
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Radiated Emission Measurement

File :TUVE Data #207 Date: 15/09/12/
80.0 dBu¥/m
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18000.00018850.00  19700.00 20550.00 21400.00 2225000 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5785
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuVim dB Detector cm degree Comment
1 24723.50 87.46 -37.04 50.42 74.00 -23.58 peak
2 * 2472350 71.72  -37.04 34.68 54.00 -19.32 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File : TUVO\Data :#207
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Access to the World

Radiated Emission Measurement
Data #208 Date: 15/09/12/

Limitt:

Lo,

File TUVS
80.0  dBuV/m
70
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i 3 '

40
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18000.00016850.00  19700.00 2055000 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuv/m dBuV/m dB Detector cm degree Comment
1 24562.00 87.31 -37.06 50.25 74.00 -23.75 peak
2 * 24562.00 71.68 -37.06 34.62 54.00 -19.38 AVG
“:Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement

File :TUVO Data #209 Date: 15/09/12/
80.0  dBuV/m
* Limit1: e
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16000.00016850.00 1970000 20550.00  21400,00  22250.00  23100.00  23950.00  24600.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuv/im dB8 Detector cm degree  Comment
1 23567.50 87.32 -37.58 49.74 7400 -24.26 peak
2 ° #3567.50 7217 -37.58 34.59 5400 -19.41 AVG
*Maximum data  x:Over limit  :over margin Operator: KK

File :TUV9\Data #209
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EMITEK!(

Access to the World

Radiated Emission Measurement

File :TUVS Data :#210 Date: 15/09/12/
80.0  dBuV/m
Limit1: _—
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18000.00016850.00  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 25097.50 87.07 -36.89 50.18 7400 -23.82 peak
2 * 25097.50 71.58 -36.89 34.69 5400 -19.31 AVG

*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV9\Data #210

Page: 1
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Access to the World

Radiated Emission Measurement

File :TUV9 Data #231 Date: 15/09/13/
900  dBuV/m
Limit1: —
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26500.00027850.00  29200.00 30550.00 31900.00 33250.00 34600.00 35950.00 37300.00 40000.00 MHz
Site 3m Chamber #3 Polarization:  Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freg.  Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuV/im dB Detector cm degree Comment
1 37988.50 85.99 -36.27 49.72 7400 -24.28 peak
2 * 37988.50 70.50 -36.27 34.23 5400 -19.77 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data :#231

Page: 1
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EMITEK

Access to the World

Radiated Emission Measurement

File :TUVS Data #230 Date: 15/09/13/
80.0  dBuV/m
Limit1: _

70 )
50
» L P s A

WWM”JWWMWM , ” T
0 WMW’L | : :

’

30
20
10
0.0 :

26500.00027850.00  29200.00 30550.00 31900.00 33250.00 34600.00 35950.00 37300.00 40000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5180
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuVv/m dB Detector cm degree  Comment
1 38717.50 85.88 -34.61 51.27 74.00 -22.73 peak
2 * 38717.50 69.23 -34.61 34.62 54.00 -19.38 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV9\Dala :#230
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EMITEK(
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Radiated Emission Measurement
File :TUV9 Data :#233 Date: 15/09/13/
80.0 dBuV/m

Limit1:
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26500.00027850.00  23200.00 30550.00 31900.00 33250.00 34600.00 35950.00 37300.00

40000.00 MHz

Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5220
Note:
Reading Correct Measure- Antenna Table

No. Mk.  Freq.  Level Factor ment Limit Over Height Degree

MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 37462.00 86.63 -36.80 40.83 74.00 -24.17 peak

2 * 37462.00 7022 -36.80 33.42 5400 -20.58 AVG

“Maximum data  x:Over limit  !:over margin
Fife :TUV9\Data #233 Page: 1
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EMITEK

Access to the World

Radiated Emission Measurement

File :TUV9 Data #232 Date: 15/09/13/
80.0 dBu¥/m
Limit1- —_—
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26500.00027850.00  29200.00 30550.00 31900.00 33250.00 3460000 3595000  37300.00 40000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT. Tablet PC
M/N: NS-P11W6100
Mode:11A 5220
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 36260.50 87.35 -37.99 49.36 7400 -2464 peak
2 * 36260.50 7161 -37.99 33.62 54.00 -20.38 AVG
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUV9\Data :#232

Page: 1
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Radiated Emission Measurement

File :TUV9 Data #235 Date: 15/09/13/
80.0  dBu¥/m
Limit1: e
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26500.00027850.00  29200.00 30550.00 31900.00 33250.00 34600.00 35950.00  3730D.00 40000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5240
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuVim dBuV/m dB Detector cm degree  Comment
1 35086.00 86.91 -37.91 49.00 74.00 -25.00 peak
2 * 35086.00 7117 -37.91 33.26 54.00 -20.74 AVG
*Maximum data  x:Over limit l:over margin Operator: KK

File :TUVA\Dala #235

Page: 1
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Radiated Emission Measurement

File :TUV9 Data #234 Date: 15/09/13/
80.0  dBuV/m
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26500.00027850.00 29200.00  30550.00  31900.00 33250.00  34600.00 35950.00  37300.00 40000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor  ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 36314.50 87.84 -37.94 49.90 74.00 -24.10 peak

2 * 36314.50 7120 -37.94 33.26 54.00 -20.74 AVG
*Maximum data  x:Overlimit l:over margin Operator: KK

File :TUV9\Data #234

Page: 1
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Shenzhen EMTEK Co.,Ltd. E M T E K @

Radiated Emission Measurement

File -TUV9 Data :#237 Date: 15/09/13/
80.0  dBu¥/m
Limit1: —
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26500.000279850.00  29200.00 30550.00 31500.00 33250.00 34600.00 35950.00 37300.00 40000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freg. Level Factor ment  Limit Over Height Degree
MHz dBuv dB dBuv/m dBuV/im dB Detector cm degree  Comment
1 39298.00 85.02 -33.28 51.74 7400 -22.26 peak
2 * 39298.00 70.54 -33.28 37.26 54.00 -16.74 AVG
*Maximum data  x:Overlimit  l:over margin Operator: KK

File :TUV9\Data :#237 Page: 1
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EMITEK(

Access to the World

Radiated Emission Measurement

Seite 87 von 226
Page 87 of 226

File :TUVE Data #236 Date: 15/09/13/
80.0 dBuVY/m
Limitl:  —
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26500.00027850.00  29200.00 30550.00 31900.00 3325000 34600.00 35950.00  37300.00 40000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5745
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 38920.00 85.64 -34.15 5149  74.00 -22.51 peak
2 * 38920.00 7093 -34.15 36.78 54.00 -17.22 AVG
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data :#236

Page: 1
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Radiated Emission Measurement

File :TUVS Data :#238 Date: 15/09/13/
80.0  dBu¥/m
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26500.00027850.00  23200.00  30550.00  31500.00 33250.00 34600.00 35950.00  27300.00 40000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5785
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuVv dB dBuV/m dBuV/im dB Detector cm degree Comment o
1 36989.50 87.04 -37.27 49.77 74.00 -24.23 peak
2 * 36989.50 7055 -37.27 33.28 54.00 -20.72 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUVR\Data :#239

Page: 1
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EMTEK®

Access to the World

Radiated Emission Measurement

File . TUV® Data #238 Date: 15/09/13/
80.0 dBuV/m
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26500.00027850.00  29200.00  30550.00 21900.00 33250.00 34600.00 35950.00  37300.00 40000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5785
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVv/m dBuv/m dB Detector cm degree Comment
1 37624.00 86.78 -36.63 50.15 74.00 -23.85 peak
2 * 37624.00 71.84 -36.63 35.21 54.00 -18.79 AVG
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUV9\Data #238
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Access to the World

Radiated Emission Measurement

File :TUV9 Data :#241 Date: 15/09/13/
80.0 dBu¥/m
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26500.00027850.00  29200.00 30550.00 31900.00 33250.00 34600.00 3595000 47300.00 40000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5825
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 36719.50 8762 -37.53 50.09 74.00 -23.91 peak
2 * 36719.50 7276 -37.53 35.23 54.00 -18.77 AVG
*:Maximum data x:Over limit  l:over margin Operator: KK
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Radiated Emission Measurement

File :TUVO Data :#240 Date: 15/09/13/
80.0 dBu¥/m
Limit1: —_—
70 i
60
- : 3 3
50 ' - ot ST e M
bAoA eg bt 4 : , ;
40 A - _ | '
30
20
10
0.0 ) : ;

26500.00027850.00  29200.00 30550.00 31900.00 33250.00 34600.00 35950.00  37300.00 40000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5825
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment -
1 36031.00 88.34 -38.22 50.12 74.00 -23.88 peak
2 * 36031.00 73.45 -38.22 35.23 54.00 -18.77 AVG
“Maximum data  x:Overlimit !:over margin Operator: KK

File :TUV9\Data #240
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Radiated Emission Measurement

File :TUV9 Data #317 Date: 15/09/14/
00.0 dBuV¥/m
Limitl: ~  ~—
70 ‘ : -
60 : ;
50 : i
; ! ! 1
40 : : WWW b
L e SRV
0 '
: $
20
10
0.0 ;
4500.000 4565.00  4630.00 469500  4760.00  4825.00  4890.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5142.200 61.49 -19.92 41.57 74.00 -32.43 peak
2 * 5142.200 4554 -19.92 25.62 5400 -28.38 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK
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File :-TUV9

80.0 dBuV/m

Radiated Emission Measurement
Data #316 Date: 15/09/14/

Limit1:

70

60

L

50

40

WMMWWVWMWMMMMWW,WWWNAWMWW*

gl

30
20
10
0.0 . :
4500.000 4565.00  4630.00  4695.00  4760.00  4825.00  4890.00  4955.00 5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120v/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5117.500 59.89 -19.93 39.96 74.00 -34.04 peak
2 * 5117.500 43.08 -19.93 23.15 54.00 -30.85 AVG
*:Maximum data  x:Over limit !:over margin KK

File :-TUV9\Data #316

Page: 1
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Radiated Emission Measurement

File :TUVS Data :#318 Date: 15/09/14/
80.0  dBuV/m
Limit1: —
70 '
60
50
40
30
! 4
20 :
10
0.0 | i ‘
5350.000 5361.00 5372.00 5383.00 539400 540500 5416.00 5427.00  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuv/m dBuVim dB Detector cm degree Comment
1 5452.850 61.08 -19.75 41.33 74.00 -32.67 peak
2 * 5452.850 4521  -19.75 25.46 54.00 -28.54 AVG
*Maximum data  x:Over limit  L:over margin Operator: KK

File . TUV9\Data #318
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Radiated Emission Measurement

File :TUVO Data #319 Date: 15/09/14/
80.0  dBu¥/m
Limit1: _—
70 .
50
50
A0 A b s A, A A, b s st
k] )
&
20 ‘
10
0.0 :
5350.000 5361.00 537200 5383.00 539400 5405.00 5416.00  5427.00  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment  Limit Over Height Degree
MHz dBuv dB dBuv/m dBuV/m dB Detector cm degree Comment
1 5446.250 60.76 -19.75 41.01 74.00 -32.99 peak
2 * 5446.250 45.07 -19.75 2532 5400 -28.68 AVG
*:Maximum data  x:Over limit  :over margin Operator: KK

File :TUV9\Data #319
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Radiated Emission Measurement

File :TUV9 Data :#321 Date: 15/09/14/
80.0  dBuV/m
Limitl: -
Limta:
70 '
60
50
40 ‘ ' T ‘ ;
it AN Ui g i AL P ANt ARSI gttt el evceiten
30 ‘ ) :
20
10
0.0 ; i
4500.000 4565.00  4630.00 4655.00 4760.00 482500  4890.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %

EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11A 5240

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment  Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 5101.900 58.89 -19.94 38.95 7400 -35.05 peak
2 * 5101.900 4262 -19.94 22.68 54.00 -31.32 AVG

*Maximum data  x:Over limit !:over margin Operator: KK
File :TUV9\Data #321 Page: 1
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Radiated Emission Measurement

File :TUVO Data #320 Date: 15/09/14/
B80.0 dBu¥/m
Limit1: —
70 -
60
50 ‘
0 ! . ;1
PRIV BRI L P '*WM bt i it BB i o
30 ' ‘
20
10
0.0 ; .
4500.000 4565.00  4630.00  4695.00  4760.00 482500 4890.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5091.500 59.94 -19.94 40.00 7400 -34.00 peak
2 * 5091.500 46.26 -19.94 26.32 5400 -27.68 AVG
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data #320

Page: 1




Produkte
Products

Prufbericht - Nr.:

Test Report No.

17052521 003

Seite 98 von 226
Page 98 of 226

Bldg. 49, Majialong Industry Zone, Nansh

Shenzhen EMTEK Co., Ltd.
District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek, com. on Tel :+86-755-2695 4280 Fax:+86-755-2695 4282

EMTEK ()

Access to the World

File :TUV9

80.0 dBu¥/m

Radiated Emission Measurement
Data #322 Date: 15/09/14/

" Limit1:

70

1]

Lo,
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40 iy b AN o AT AN ooyttt s

30
3
20
10
0.0 :
5350.000 5361.00 5372.00 5383.00 5394.00 540500 5416.00 5427.00 5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization:  Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11A 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 5456.260 60.85 -19.74 41.11 74.00 -32.89 peak
2 * 5456.260 4522 -19.74 2548 5400 -28.52 AVG
*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV9\Data :#322
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Radiated

Emission Measurement

File :TUV9 Data #323 Date: 15/09/14/
80.0  dBuV/m
Limit1: _
) f i
&0 ‘ | |
50 = ;
: : | |
; ) ‘ )
Bl VR T NP AT VY ST AP P S SRR SO WO Ty = S AL T e e ey (Yo
30
3
20
10
0.0
5350.000 5361.00  5372.00 5383.00 5394.00 540500 5416.00 5427.00  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)yFCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11A 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 5456.700 61.13 -19.74 41.39 74.00 -32.61 peak
2 * 5456.700 44,69 -19.74 2495 5400 -29.05 AVG
*:Maximum data  x:Over limit  L:over margin Operator: KK

Fife :TUV9\Data :#323
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Radiated Emission Measurement

File :TUV9 Data #38 Date: 15/09/09/
80.0  dBu¥/m
Limit):  ——:
Margin: e
70
60
50 r
40 -
45 6
30 \}\ , 'L/\ : : '
2 A A '
10 ‘ :
0.0 :
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 179.3800 47.97 -18.99 28.98 43,50 -14.52 QP
2 * 206.5400 49.23 -16.38 3285 43.50 -10.65 QP
3 249.2200 4622 -13.36 32.86 46.00 -13.14 QP
4 266.6800 46.89 -12.72 3417  46.00 -11.83 QP
5 281.2300 4590 -12.65 3326 46.00 -1275 QP
6 366.5900 4257 -10.49 32.08 46.00 -13.92 QP
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV9\Data #38

Page: 1




Produkte
Products

Prufbericht - Nr.:

Test Report No.

17052521 003

Seite 101 von 226
Page 101 of 226

Shenzhen EMTEK Co., Ltd.
Bldg. 69, Majialong Industry Zone,Nanshan District, Shenzhen, Guangdong, 518052 P.R. China

www. emtek. com. cn Tel:+B86-755-2695 428D Fax:+86-755-2695 4282

EMITEK(

Access to the World

Radiated Emission Measurement

File :-TUVE Data #37 Date: 15/09/09/
800  dBuV/m
Limit1: —
Mazgin: e
70 )
60
50
40
5 ' ; 3
30 5 ‘ ‘
Wmmw
20 WV\/WW&WMW
10
0.0 : ‘
30000 127.00 224.00 321.00 418.00 515.00 §12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120v/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m daB Detector cm degree  Comment
1 * 30.0000 50.02 -16.46 33.56 40.00 -6.44 QP
2 132.8200 46.80 -17.40 29.40 43.50 -14.10 QP
3 176.4700 50.61 -19.14 31.47 43.50 -12.03 QP
4 203.6300 46.86 -16.40 30.46 43.50 -13.04 QP
5 265.7100 4327 -12.73 30.54 46.00 -1546 QP
6 400.5400 37.63 -8.89 28.74 46.00 -17.26 QP

*:Maximum data

x:Over limit  !:over margin

File :TUV9\Data #37
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Radiated Emission Measurement

File :-TUV9 Data #40 Date: 15/09/09/
80.0 dBuV/m
" Limit1: —
Margin: e
70
60
50 [—
40
3 ge
i W V\‘LW | ‘
: ?JmWMW
20 : WWWMWW WWWM ‘
10 ‘
0.0
30.000 127.00 224.00 321.00 416.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 5220
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 204.6000 4898 -16.40 32.58 43.50 -1092 QP
2 251.1600 46.20 -13.25 32.95 46.00 -13.05 QP
3 266.6800 4664 1272 33.92 46.00 -12.08 QP
4 281.2300 4565 -12.65 33.00 46.00 -13.00 QP
5 366.5900 4274 -10.49 32,25 46.00 -13.75 QP
6 383.0800 41.27 -9.83 31.44 46.00 -14.56 QP

*:Maximum data  x:Over limit  l:over margin

File :-TUVO\Data #40
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File :TUV9
80.0  dBuV¥/m

Radiated Emission Measurement
Date: 15/09/09/

Data :#39

70
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M

30.000  127.00 224.00 321.00 418.00 515.00 612.00 709.00 B806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120v/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11N20M 5220
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 30.0000 50.14 -16.46 33.68 40.00 -6.32 QP
2 103.7200 4553 -14.07 31.46 4350 -12.04 QP
3 152.2200 47.79 1824 2955 43,50 -1395 QP
4 175.5000 50.55 -19.17 31.38 4350 -1212 QP
5 265.7100 43.35 -12.73 30.62  46.00 -1538 QP
6 401.5100 37.73 -8.92 28.81 46.00 -17.19 QP
*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUVS\Data #39

Page: 1
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Radiated Emission Measurement

File :TUV9 Data #42 Date: 15/09/09/
80.0  dBu/m
Limit1: —
Margin: -

70

&0

50

NP *
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment

1 30.9700 4287 -16.13 26.74  40.00 -13.26 QP

2 194.9000 46.96 -16.85 30.11 43,50 -13.39 QP

3 * 204.6000 49.21  -16.40 32.81 43.50 -10.69 QP

4 248.2500 46.29 -13.41 32.88 46.00 -13.12 QP

5 266.6800 46.81 -12.72 3409 46.00 -11.91 QP

6 367.5600 42.37 -10.46 31.91 46.00 -14.09 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUVO\Data #42
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Radiated Emission Measurement

File :-TUV9 Data #41 Date: 15/09/09/
80.0 dPuV/m
i . Limitt:  —
! . Margin: s
70
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40
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2 / MMWN‘“M sl
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30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuv/m dBuV/m dB Detector cm degree  Comment
1 *  31.9400 46.08 -15.81 30.27 4000 -8.73 QP
2 103.7200 46.33 -14.07 3226 4350 -11.24 QP
3 131.8500 47.22 -17.36 29.86 43,50 -13.64 QP
4 175.5000 5125 -19.17 32.08 4350 -1142 QP
5 203.6300 46.51 -16.40 30.11 43.50 -13.39 QP
6 265.7100 43.65 -12.73 30.92 46.00 -15.08 QP
*:Maximum data  x:Over limit  l:over margin Operator: KK

File : TUV9\Data #41

Page: 1
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Radiated Emission Measurement

File :-TUV® Data #44 Date: 15/09/09/
80.0  dBu¥/m
; Limitl: —
Margin: -
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30.000  127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.80 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power. AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 30.9700 42,02 -16.13 25.89 40.00 -1411 QP
2 174.5300 49.35 -19.22 30.13 4350 -13.37 QP
3 * 211.3900 49,37 -16.38 32.99 4350 -10.51 QP
4 266.6800 47.02  -12.72 34.30 46.00 -11.70 QP
5 280.2600 4581  -12.59 33.22 46.00 -12.78 QP
6 366.5900 42.87 -10.49 32.38 46.00 -1362 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement

File :TUVO Data #43 Date: 15/09/09/
80.0 dBu¥/m
Limit1: —
Margin: e
70
60
50
40
5
30 .
20
10
6.0
30000 127.00 224.00 321.00 418,00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 30.0000 48.61 -16.46 3215 40.00 -7.85 QP
2 103.7200 47.07 -14.07 33.00 4350 -10.50 QP
3 131.8500 4793 -17.36 30.57 43.50 -12.93 QP
4 174.5300 51.88 -19.22 32.66 43.50 -10.84 QP
5 265.7100 43,73  -12.73 31.00 46.00 -15.00 QP
6 399.5700 37.41 -8.89 28.52 46.00 -17.48 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement

File :-TUVS Data #46
80.0 dBu¥/m

Date: 15/09/09/

70

60

50

Limitl:  —

Margin: e

; ' r:

40

2 §
30

20

10

o WWWWWM

00 709.00

30000 127.00 224.00 321.00 418.00 515.00 612. B06.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 5785
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MH2 dBuvV dB dBuv/m dBuV/m dB Detector cm degree Comment

1 153.1900 4486 -18.29 26.57 4350 -16.93 QP
2 174.5300 48.63 -19.22 29.41 43.50 -14.09 QP
3 * 205.5700 4915 -16.39 32.76 43,50 -10.74 QP
4 265.7100 46.75 -12.73 3402 46.00 -11.98 QP
5 282.2000 4588 -12.71 33.17 46.00 -12.83 QP
6 365.6200 42.87 -10.52 3235 46.00 -13.65 QP

*:Maximum data  x:Over limit  l:over margin

File :TUV\Data :#46
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Radiated Emission Measurement

File :TUVE Data #45 Date: 15/09/09/
80.0  dBuV/m
" Limit1: —
Majgin: e
70
60
50 E—
40
30 w ‘ g ‘ '
bt
20 w Mﬁl,mMW"* ‘
10 ' )
0.0 ; . :
30000 127.00 224.00 321.00 £16.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 *  30.0000 50.11 -16.46 3365 4000 -635 QP
2 127.9700 46.64 -17.07 29.57 4350 -13.93 QP
3 1745300 51.30 -19.22 32.08 4350 -1142 QP
4 203.6300 46.75 -16.40 30.35 4350 -13.15 QP
5 265.7100 43.50 -12.73 30,77  46.00 -1523 QP
6 399.5700 37.85 -8.89 28.96  46.00 -17.04 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data #45
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Radiated Emission Measurement
Date: 15/09/09/

Data #48

File :TUVS
800 dBu¥/m
70
60
50

Limit1:  —
Margin: < .

4

SMWBM,WMWWWMM

30.000 127.00 224,00 321.00 418.00 515.00 612.00 709.00 B06.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode: 11N20M 5825
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree Comment

1 * 141.5500 51.44 -17.84 3360 4350 -990 QP
2 204.6000 47.72  -16.40 3132 4350 -1218 QP
3 255.0400 46.30 -13.06 33.24 46.00 -12.76 QP
4 288.0200 46.69 -13.07 3362 46.00 -12.38 QP
5 303.5400 4408 -13.78 30.30 46.00 -1570 QP
6 359.8000 40.55 -10.76 2979 46.00 -16.21 QP

*Maximum data  x:Over limit  !:over margin

File :TUV9\Data :#48

Page: 1

Operator: KK




Produkte
Products

Prifbericht - Nr.:
Test Report No.

17052521 003

Seite 111 von 226
Page 111 of 226

Shenzhen EMTEK Co.,Ltd.
Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
wwy. emtek. com. cn Tel:+B86-755-2695 4280 Fax:+B6-755-2695 4282

EMTEK

Access to the World

Radiated Emission Measurement

File :TUVS Data :#47 Date: 15/09/09/
80.0 dBuVW/m
" Limit1: —_—
Margin: e
70 :
60 '
50
5 : ;
il
Wit
30000 127.00 224.00 321.00 18.00 515.00 E12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: { RE)FCC PART 15.247 Power; AC 120v/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 30.0000 4914 -16.46 32.68 40.00 -7.32 QP
2 131.8500 4781 -17.36 30.45 43.50 -13.05 QP
3 173.5600 5212  -19.26 32.86 43.50 -10.64 QP
4 265.7100 43.68 -12.73 30.95 46.00 -15.05 QP
5 280.2600 42.59 -12.59 30.00 46.00 -16.00 QP
6 400.5400 37.45 -8.89 28.56 46.00 -17.44 QP
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUVS\Data :#47 Page: 1
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Radiated Emission Measurement

File :;TUVS Data #132 Date: 15/09/12/
80.0  dBuv¥/m
Limit1: e
70
60
50
40
30
20
10
0.0 : ;
1000.000 2700.00  4400.00 6100.00 7800.00 9500.00  11200.00 1290008 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: (RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %

EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 5180

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 14328.00 47.65 3.40 51.05 74.00 -22.95 peak
2 * 14328.00 31.83 3.40 35.23 54.00 -18.77 AVG

*:Maximum data  x:Over limit  l:over margin Operator:

File :-TUVS9\Data :#132 Page: 1




Produkte
Products

Prifbericht - Nr.:
Test Report No.

Seite 113 von 226
Page 113 of 226

17052521 003

Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China

Shenzhen EMTEK Co., Ltd.

EMITEK

www. emtek. com. cn Tel:+86-755-2695 4280 Fax:186-755-2695 4282 Access to the World

Radiated Emission Measurement

File :TUV9 Data #131 Date: 15/09/12/
80.0  dBu¥/m
Limit1: —_
Limitas
70
60
PO v . 1
" | | (AP P e A
et !
dragr v ! i :
o gl | |
30 ' i
20 :
10 ‘
0.0
1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)yFCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 16793.00 49.90 1.99 51.89 74.00 -2211 peak
2 * 16793.00 33.53 1.99 35.52 54.00 -18.48 AVG
*:Maximum data  x:Over limit  !:over margin Operator:

File :TUV9\Data :#131

Page: 1
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Radiated Emission Measurement

File :TUV® Data :#133 Date: 15/09/12/
80.0  dBu¥/m
! Limit1: |
Limit2:
70 !
|
[H1] !
50
40
|- ] ' i
20
10
0.0 H i
1000.000 2700.00  4400.00 6100.00 7800.00 9500.00 1120000 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53%

EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 5220

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment Limit  Over Height Degree
MHz dBuV dB dBuV/m  dBuV/m dB Detector cm degree  Comment )

1 17099.00 4813 4.05 52.18 74.00 -21.82 peak
2 * 17099.00 31.67 405 35.62 54.00 -18.38 AVG

*:Maximum data  x:Over limit  !:over margin Operator:
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Radiated Emission Measurement

File :TUV9 Data #134 Date: 15/09/12/
80.0 dBuV/m
"~ Limit1: —
70 il
60
-
i ool
* A e
40 W““ : . .
ey $
30 : :
20
10
0.0
1000.000 2700.00  4400.00 610000 7800.00  9500.00  11200.00 12300.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 5220
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuv/m dBuV/m dB Detector cm degree Comment
1 17388.00 44.95 7.61 52.56 74.00 -21.44 peak
2 * 17388.00 28.24 7.61 35.85 54.00 -18.15 AVG
*:Maximum data  x:Over limit !:over margin Operator:

File :TUV9\Data #134
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Radiated Emission Measurement

File :TUV9 Data #135 Date: 15/09/11/
00.0 dBu¥Y/m
Limit1: v

70 -

50

50 | | | ' ' GEOIRE e T

° bt

30

20

10

0.0 : . i

1000.000 2700.00  4400.00  6€100.00 7800.00 9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power; AC 120V/60Hz Humidity: 53%
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 16997.00 48.84 2.83 51.67 74.00 -22.33 peak

2 * 16997.00 31.79 2.83 34.62 54.00 -19.38 AVG
*:Maximum data  x:Over limit :over margin Operator:
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Radiated Emission Measurement

File -TUVO Data #136 Date: 15/09/11/
80.0 dBuV/m
; Limit1: —
Limita:
70
60 ‘ ‘ | _— :
. - : ; 1
" : WWWMW A
: et ; ; ‘ : ‘
0| it |
‘ 3
30
20
10
0.0 ‘
1000000 2700.00 440000  6100.00  7600.00  9500.00 1120000 12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %

EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 5240

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 15348.00 50.76 1.14 51.90 74.00 -22.10 peak
2 * 15348.00 34.12 1.14 35.26 54.00 -18.74 AVG

*:Maximum data  x:Over limit  :over margin Operator: KK
File :TUVO\Data #136 Page: 1
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Radiated Emission Measurement
File :TUV9 Data :#137 Date: 15/09/11/
800  dBuV/m

Limit1: e

7|] . -

0

50 3 ‘ : P e

' WWW g :
; | ! ; :

40 R W&W’”v e L '

30 :

20

10

0.0

1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.08 12900.00 14600.00 168000.00 Mitz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N; NS-P11W6100
Mode:11N20M 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 14940.00 48.85 2.54 51.39 74.00 -22.61 peak
2 * 14940.00 32.69 2,54 35.23 54.00 -18.77 AVG
*Maximum data  x:Over limit  !l:over margin Operator: KK
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Radiated Emission Measurement

File :TUV® Data #138 Date: 15/09/11/
80.0  dBuV/m
Limit1: —
70 R ‘ S
60 j L
50 ‘ :W%WM»WWM
ot | | :
40 st i ‘ ]
MWL«W | ?
30 ‘
20
10
0.0 . : .
1000.000 2700.00  44D0.00 6i00.00  7800.00 950000 11200.00 12900.00  14600.00 16000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 16402.00 51.96 0.37 52.33 74.00 -21.67 peak
2 * 16402.00 35.27 0.37 35.64 54.00 -18.36 AVG
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV9\Data #138

Page: 1




Produkte
Products

Prifbericht - Nr.: 17052521 003 Seite 120 von 226
Test Report No. Page 120 of 226

Shenzhen EMTEK Co.,Ltd.
Bldg. 69, Majialong Industry Zone, Nanshan Distr ict, Shenzhen, Guangdong, 518052 P.R. China EM I E K

wwn, emtek. com. cn Tel:+86-755-2695 4280 Fex:+86-755-2695 4282 Access to the World

Radiated Emission Measurement

File :TUV9 Data #139 Date: 15/09/11/
80.0 dBu¥/m
Limit1: —
it
70
60
) WMM ey o e T i !
TR ettt ,
It , | 3
30 :
20
10
0.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  1i200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)}FCC PART 15.247 Power: AC 120V/60Hz Humidity: 53 %
EUT: Tablet PC
M/N: NS-P11W6100
Mode:11N20M 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuVim dBuV/m dB Detector cm degree Comment
1 15416.00 52.08 0.89 52.97 74.00 -21.03 peak
2 * 15416.00 34.73 0.89 35.62 5400 -18.38 AVG
“:Maximum data  x:Over limit l:over margin Operator: KK
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